
Henny Penny        Model 680

  FIGURE UNITS
& ITEM PART PER

NO. NUMBER DESCRIPTION ASSY
1 36901 TOP LOUVER COVER ............................................................... 1
2 36190 CARRIAGE TRACK STUD ASSEMBLY, L.H .......................... 1
3 NS02-005 NUT, (#6-32 Hex Keps) ................................................................ *
4 35057 SLIDE, Shroud (Inner) .................................................................. 2
5 35248 SLIDE, Shroud (Outer) .................................................................. 2
6 36839 SLIDE ............................................................................................ 2
7 35304 WELDMENT, Shroud ................................................................... 1
8 SC01-052 SCREW, Machine (1/4-20 x 3/8") ................................................. 2
9 LW0l-002 LOCKWASHER, (Split Ring 1/4) ................................................. 2
10 35254 BLOCK, Lid Arm Lock ................................................................. 1
11 SC01-158 BOLT, (1/2” - Hex Socket - Shoulder 2” LG) ............................... 2
12 35560 WELDMENT, Lid Stop ................................................................. 1
13 35420 ROD, Lid Stop Upper .................................................................... 1
14 N/A WELDMENT, Pot/Countertop ...................................................... 1
15 EF02-003 WIRE TIE ..................................................................................... *
16 EF02-037 CLAMP ......................................................................................... 2
17 70312 DEFLECTOR, Steam .................................................................... 1
18 SC01-034 SCREW, Machine (#8-32 x 3/8) .................................................... 1
19 SC04-003 SCREW, THD Cutting (#8-32 x 3/8 P PHD TYPE F) ................. 2
20 35053 PANEL, Left Side ......................................................................... 1
21 35166 PANEL, Control Weldment ........................................................... 1

14247 KIT, Conv. 120V 680 to SMS - Domestic ..................................... 1
14150 KIT, Conv. 208/240V 680 to SMS - Domestic .............................. 1
14754 KIT, Conv. 120V 680 to SMS - International ................................ 1
14745 KIT, Conv. 208/240V 680 to SMS - International ......................... 1

√√√√√ 36577RB PANEL, Control Assy. Complete – Non SMS .............................. 1
√√√√√ 56818RB PANEL, Control Assy. Complete – SMS - Domestic ................... 1
√√√√√ 70950RB PANEL, Control Assy. Complete – SMS - International ............... 1

22 31299 STUD ASSY COVER, Control Panel – Non SMS ................ 1
23 31271 HINGE SPRING – Non SMS ................................................ 2
24 36365 ASSEMBLY, Weld Stud & Spacer – Non SMS ..................... 1
25 29382 DECAL, Membrane Switch-KFC – Non SMS ...................... 1
25 56528 DECAL, Membrane Switch-KFC - SMS ............................... 1

√√√√√ 26 29898 SWITCH, Power .................................................................... 1
√√√√√ 27 16624 LIGHT, Indicator (250V) ........................................................ 3

28 36578 ASSEMBLY, 8 HD FRYER PCB– Non SMS ....................... 1
29 51737 CONDENSATION PAN ASSEMBLY ........................................ 1
31 35912 DECAL, Fill Instructions ............................................................... 1
32 37246 CASTER, w/Brake ........................................................................ 2
33 35181 COVER, Drain Rod Access .......................................................... 1
34 SC02-034 SCREW, (#8-AB or A x 1 ............................................................. 2
35 35703 LATCH, Drain Rod ........................................................................ 1
36 35705 LATCH, Retainer, Drain Rod ........................................................ 1
37 35919 BLOCK, Latch Mounting .............................................................. 1
38 SC01-034 SCREW, Machine (#8-32 x 3/8) .................................................... 2
39 36185 LATCH, Filter ................................................................................ 1

√ √ √ √ √ recommended parts
206        6-5

RECOMMENDED Recommended replacement parts, stocked by your distributor, are
SPARE PARTS FOR indicated with √ in the parts lists.  Please use care when ordering
DISTRIBUTORS recommended parts, because all voltages and variations are

marked.  Distributors should order parts based upon common
voltages and equipment sold in their territory.



LATCH PLATE, Drain Rod . . . . . . . . . . . . . . . 
LATCH PLATE SPACER. . . . . . . . . . . . . . . . . 
INSERT, Leg Casting . . . . . . . . . . . . . . . . . . . . 
BUSHING, Split (3/4) . . . . . . . . . . . . . . . . . . . . . 
BRACKET, Drain Rod Weldment . . . . . . . . . . . 
CASTER. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 
NUT, (#8 U Type Clip) . . . . . . . . . . . . . . . . . . . _ 
MODULE ACCESS COVER . . . . . . . . . . . . . . . 
SCREW, (#8-B x 3/8 PH THD SS) . . . . . . . . . . 
WELDMENT, Contactor Bracket . . . . . . . . . . . 
NUT, (l/4-20 Hex Keps) . . . . . . . . . . . . . . . . , . . 
CLAMP, Power Cord . . . . . . . . . . . . . . . . . . . . . 
SCREW, (#8-32 x l/2 Slot Hex HD SS) . . . . . . 
NUT, (l/4-20 Hex) . . . . . . . . . . . . . . . . . . . . . . . . 
BUSHING PLATE . . . . . . . . . . . . . . . . . . . . . . . 

55 36075 SPRING, Magnet Plate. . . . . . . . . . . . . . . . . . . . 1 
56 LWOl-012 LOCKWASHER, (#lo Split Ring) SS . . . . . . . . 2 
57 SCOl-055 SCREW, (#lo-32 x 3/4 Hex HD SS) . . . . . . . . . 2 
58 35923 PLATE/STUD ASSEMBLY . . . . . . . . . . . . . . . 1 
59 35455 PLATE, Magnet Mounting. . . . . . . . . . . . . . . . . 1 
60 WAOl-002 WASHER, (l/4 Type B - Series R) . . . . . . . . . . 2 
61 SCO4-006 SCREW, (l/4-20 x l/2” Hex HD C) . . . . . . , . . 2 
62 35515 ANGLE MOUNT......................... 2 
63 NS02-010 NUT, (5/16-18 Hex Keps SS) . . . . . . . . . . . . . . . 8 
64 SCOl-057 SCREW, (l/4-20 x l/2” Hex ND) . . . . . . . . . . . 4 
65 SCOl-042 SCREW, (3/8-16 x 1” Hex HD). . . . . . . . . . . . . 2 
66 SCOl-104 SCREW, (l/4-20 x l-1/2” Hex HD). . . . . . . . . . 2 
67 LWOl-001 LOCKWASHER, (3/8 Split Ring) . . . . . . . . . . . 4 
68 35484 LOCKPLATE, Hookarm . . . . . . . . . . . . . . . . . . 2 
69 35299 GUARD, Splash . . . . . . . . . . . . . . . . . . . . . . . . . . 1 
70 36191 CARRIAGE TRACK STUD ASSEMBLY, R.H. 1 
71 35490 STOP, Carriage . . . . . . . . . . . . . . . . . . . . . . . . . . 2 
72 NSOl-024 NUT, (3/8-16 Hex SS) . . . . . . . . . . . . . . . . . . . . . 2 
73 NSOl-011 NUT, (#lo-32 Hex) . . . . . . . . . . . . . . . . . . . . . , . 
74 35954 PLATE, Support, Pulley . . . . . . . . . . . . . . . . . . 6 
75 18609 RETAINER, Str. Back. . . . . . . . . . . . . . . . . . . . 1 
76 35047 BACK, Shroud........................... 1 
77 35962 BRACKET, Wheel Assembly. . . . . . . . . . . . . . . 2 
78 36165 BRACE, Carriage Track . . . . . . . . . . . . . . . . . . 2 
79 35244 SPACER, Top Frame Brace . . . . . . . . . . . . . . . 2 



Henny Penny        Model 680

FIGURE UNITS
& ITEM   PART  PER
   NO. NUMBER DESCRIPTION ASSY.

80 35092 TOP FRAME BRACE ...................................... 1
81 SC01-160 SCREW, (1/4-20 X 1-1/4 HEX HD ................. 4
82 SC01-132 SCREW, (1/4-20 X 5/8" Soc. HD CAP SS) ..... 8
83 35725 ADAPTER, Hose Exhaust ................................. 1
84 35391 PANEL, RIGHT SIDE ...................................... 1

√√√√√ 85* 36210 REPLACEABLE BEEPER ............................... 1
√√√√√ 85* 51877 WIRE/SPEAKER ASSY – SMS ...................... 1

√ √ √ √ √ recommended parts
*not shown

206       6-7





Henny Penny        Model 680

    FIGURE UNITS
    & ITEM PART PER

NO. NUMBER DESCRIPTION ASSY

1 Not Avail. POT & COUNTERTOP ASSY. ............................................. 1
√√√√√ 2 35487 BURNER, Infrared ................................................................ 2

3 35940 INSULATION, BurnerSide .................................................... 4
3 35941 INSULATION, Burner Top & Bottom. .................................. 4
4 36753 RETAINER, Burner Side ....................................................... 4
5 35376 RETAINER, Burner Top ........................................................ 2
6 WA01-007 WASHER .............................................................................. 1
7 NS02-005 HEXNUT .............................................................................. 25
8 35246 ORIFICE, Natural ................................................................. 2
9 35504 HOSE .................................................................................... 1
10 35504 HOSE .................................................................................... 1
11 35846 GAS LINE TEE TO ORIFICE, Right .................................... 1
12 FP01-075 FITTING, 3/8- 1/2" NPT ....................................................... 2
13 FP01-074 FITTING, 3/8- 1/4" NPT ....................................................... 4
14 16909 ELBOW, 90° ......................................................................... 2
15 FP01-011 TEE ....................................................................................... 1
16 16808 FITTING ............................................................................... 1
17 16809 FITTING ............................................................................... 1
18 35507 TUBE, Gas Valve to Tee ........................................................ 1
19 17407 ELBOW, 90° ......................................................................... 2
20 35508 GAS LINE TEE TO ORIFICE, Left ...................................... 1
21 35268 ORIFICE, Propane ................................................................ 2

√√√√√ 22 14058 PROBE ASSEMBLY, Kit - Non-SMS ................................... 1
√√√√√ 22 14373 PROBE ASSEMBLY, Kit - SMS ........................................... 1
√√√√√ 23 16727 HIGH LIMIT CONTROL ..................................................... 1

24 NS02-006 HEXNUT .............................................................................. 2
25 NS02-006 HEXNUT .............................................................................. 2
26 35889 COVER, Front Probe ............................................................ 1

√√√√√ 27 16727 HIGH LIMIT CONTROL ..................................................... 1
√√√√√ 28 38466 IGNITOR and BRACKET ASSY.,

SN:DHO01IB and above (Not Shown) .................................. 2
√√√√√ 29 38568 REMOTE SENSOR (Not Shown) ......................................... 2

206        6-9

√ √ √ √ √ recommended parts



e 
1 L I 

- 
\ 

\\ 
\ 

- 
I 



Henny Penny        Model 680

FIGURE UNITS
& ITEM PART PER

NO. NUMBER DESCRIPTION ASSY.

1 35026 ARM, Lid Support 2
√√√√√ 2 35207 CABLE 2

3 NS01-025 NUT, HEX 5/16-18 SS 10
4 LW0l-010 WASHER, 3/8 Split Ring SS 10
5 35092 CARRIAGE 1
6 SC01-069 SCREW, 3/8-16 x 1-1/2 Hex HD S2P 8
7 36839 SLIDE 2
8 SC01-042 SCREW, 3/8-16 x 1 Hex C 2
9 36625 WELD ASSEMBLY, C/W Carriage 1
10 36627 COUNTERWEIGHT BAR 7
11 36626 SPACER, C/W Frame 2
12 37362 WHEEL, Carriage 4
13 37363 SPACER, Carriage Wheel 4
14 37364 SPINDLE 4
15 SC01-009 SCREW, 1/4-20 x 1/2 P THD 1
16 35438 MAGNET, Ceramic (Small) 1
17 SC01-081 SCREW, 3/8-24 x 3/4 Hex HD SS 4
18 NS02-002 NUT, 1/4-20 Hex Keps 1

√√√√√ recommended parts

206       6-11



Henny Penny        Model 680

6-12      1005



Henny Penny        Model 680

FIGURE UNITS
& ITEM    PART   PER
   NO. NUMBER DESCRIPTION ASSY

1 35792 LID INSTRUCTION LABEL ............................... 1
2 35675 FILLER, Lid .......................................................... 2
3 35243 COVER, Lid, Main ................................................ 1
4 35413 PLATE, Trip ........................................................... 1

√√√√√ 5 52627 Pressure Pad Assembly .......................................... 2
5 49864     Pressure Pad (use 52627) .................................. 2
6 49852    Bushing (not shown) ............................................ 2
7 SC01-204     Screw 1/4-20 x 1.00 Sock Butt Hd .................... 2
8 37171 SHIM, Lid (.030) ................................................... 1
9 49962 PLATE, Shim Assembly (L.H.) ............................... 1
10 49890 PLATE, Cam Guide (L.H.) ..................................... 1
11 35359 SLIDE, (6") ........................................................... 2
12 16121 RING, (Tru-Arc) Latch Pin ..................................... 1
13 WA01-020 WASHER, Lid Stop ............................................... 1
14 51531 ASSEMBLY, Lid Stop ........................................... 1
15 35360 SLIDE, (2") ........................................................... 2
16 SC01-074 SCREW, #10-32 x 1/2 PH THD SS ...................... 8
17 35223 WASHER, Special ................................................. 1
18 35227 ROLLER, Linkage Shaft ........................................ 2
19 35339 GUIDE, Handle Side .............................................. 2
20 SC01-062 SCREW, #6-32 x 3/8 PH FH ................................ 4
21 34510 LINKAGE ASSEMBLY ........................................ 1
22 SC01-041 SCREW, 5/16-18 x 1.00 Hex HD C ...................... 2
23 36285 WELDMENT, Handle Tap Plate ............................ 1

√√√√√ 25 34526 GASKET, Lid- SN: AP0712013 & below ............. 1
√√√√√ 25 66620 GASKET, Lid- SN: AP0712014 & above ............. 1

26 35945 PIN, Lid Support ................................................... 1
27 35032 PIN, Lid Support ................................................... 1
28 RR01-010 RING, Ret. 3/4 Shaft SS ........................................ 2
29 36312 WASHER, Lid Hinge ............................................. 2
30 35033 PIN, Lid Hinge ....................................................... 1
31 49895 PLATE, Cam Guide (R.H.) ..................................... 1
32 49963 PLATE Shim Assembly (R.H.) ................................ 1
33 SC01-146 SCREW, 1/4-20 x 3/4 Hex HD SS ........................ 2
34 52477 LIFT, Lid ............................................................... 1

√√√√√ 35 35465 CAM SLIDE FILLER ........................................... 2
36 52728 SHIM, Lid Lift (not shown) .................................... 1

206      6-13

√ √ √ √ √ recommended parts



Y 



Henny Penny        Model 680

FIGURE UNITS
& ITEM PART PER

NO. NUMBER DESCRIPTION ASSY.

1 35686 TUBE, DW to Exhaust Stack SS ....................................... 1
2 MS01-297 HOSE CLAMP, SS - .500 – 1.062 DID ........................... 4
3 35693 TUBE, Exhaust Connect .................................................... 1
4 35696 WELDMENT, Steam Exhaust Box Lid .............................. 1
5 SC02-014 SCREW, #8 AB x 3/8 P THD SS ...................................... 4
6 35687 WELDMENT, Steam Exhaust Box .................................... 1
7 35694 TUBE, Condensate ............................................................ 1
8 70312 ASSEMBLY, Restrictor Weld ............................................ 1
9 MS01-315 HOSE CLAMP, ½ x 1-3/4 SS .......................................... 2
10 NS01-011 NUT, (#10-32 Hex) .......................................................... 1
11 36851 BRACKET, Hose .............................................................. 1
12 21877 TUBING, Steam Exhaust .................................................... 4

705      6-15





Henny Penny        Model 680

FIGURE UNITS
& ITEM   PART  PER
   NO. NUMBER DESCRIPTION ASSY.

√√√√√ 1 16910 PRESSURE GAUGE ........................................ 1
2 16909 PIPE ELBOW, 1/4” .......................................... 1
3 16908 PIPE NIPPLE, 1/4” .......................................... 1

√√√√√ 4 59742 RELIEF VALVE ............................................... 1
5 FP01-063 REDUCER, 1/2 NPT M TO 1/4 NPT F ........... 1
6 FP01-011 PIPE TEE ......................................................... 2
7 FP01-028 NIPPLE, Close 1/2 Male Elbow ....................... 2
8 17407 CONNECTOR, 1/2 Male Elbow ...................... 3
9 16817 FITTING, Sleeve Teflon .................................... *
10 16809 NUT FITTING ................................................. *
11 16926 CAP, Dead Weight Valve Assy. .......................... 1
12 16902 SEAL “O” RING .............................................. 1
13 16903 DEAD WEIGHT .............................................. 1
14 16918 ORIFICE, 12 PSI ............................................. 1
15 16852 BODY, Valve .................................................... 1
16 35686 TUBE, DW to Exhaust Stack ............................ 1
17 35817 PIPE NIPPLE, 1/2 x 2 1/4 SS .......................... 1
18 16804 UMBRELLA GROMMET ................................ 1
19 35200 UMBRELLA GROMMET ................................ 1
20 35474 PIPE NIPPLE, 1/2 x 2 ...................................... 1
21 FP01-066 COUPLING, 1/2 NPT SS ................................ 1
22 16807 FITTING CONNECTOR ................................ 1
23 35147 TUBE, Steam Exhaust - Up ............................... 1
24 17121 VALVE, Solenoid .............................................. 1
25 16808 FITTING SLEEVE, Steel ................................. 1

206      6-17

√ √ √ √ √ recommended parts





Henny Penny        Model 680

FIGURE UNITS
& ITEM   PART  PER
   NO. NUMBER DESCRIPTION ASSY.

1 14234 KIT, 680 - VALVE - DRAIN ........................... 1
2 17255 COTTER PIN, 9/64 x 1-1/4 .................... 2
3 36318 LINK, DRAIN ROD ............................... 1

55173* SUPPORT, DRAIN ROD ........................ 1
4 PN01-002 COTTER PIN, 3/32 x 3/4 ................................. 1
5 PN01-012 CLEVIS PIN, 1/4 x 1 SS .................................. 1
6 55139 LEVER, DRAIN VALVE .................................. 1
7 35132 DRAIN ROD HANDLE ................................... 1
8 16102 SPINDLE KNOW, RED .................................. 1
9 NS02-005 NUT,  #8-32 x 3/8 P PHD ................................ 2
10 17216 BRACKET, HI-LIMIT ..................................... 1

√√√√√ 11 55151 HI-LIMIT. ........................................................ 1

206      6-19

√ √ √ √ √ recommended parts
*not shown





Henny Penny        Model 680

FIGURE UNITS
& ITEM   PART PER
   NO. NUMBER DESCRIPTION ASSY.

1 35814 MODULE .............................................................. 1
2 35645 BRACKET, Module Box ........................................ 1

√√√√√ 3 35486 BLOWER, Combustion Air - 120V ........................ 1
√√√√√ 3 36152 BLOWER, Combustion Air - 240V ........................ 1

4 35918 GASKET, Blower ................................................... 1
5 36521 BLOWER, Bracket Stud Assy ............................... 1
6 35655 BRACKET, B lower Support ................................. 1
7 35505 HOSE, Blower to Manifold (2.5) ............................ 1
8 MS01-307 CLAMP .................................................................. 2
9 35623 COVER, Blower Intake ......................................... 1
10 SC03-005 SCREW .................................................................. 2

√√√√√ 11 35482 VALVE, Gas - O/S ................................................. 1
√√√√√ 38276 VALVE, Gas - SN:FH011IB and above ................. 1

12 35647 PLATE, Gas Valve Trim ......................................... 1
13 35645 BRACKET, Gas Valve ........................................... 1
14 35573 COVER, Gas Valve ................................................ 1
15 35927 DECAL, Gas Valve ................................................ 1
16 SC04-011 SCREW .................................................................. 4
17 SC03-005 SCREW .................................................................. 5
18 35617 EXTENSION, Gas Valve Knob ............................. 1
19 ------- GAS VALVE KNOB ............................................. 1
20 NS02-006 NUT ....................................................................... 6
21 35744 DECAL, Drain Rod Bracket .................................. 1
22 36325 BLOWER BOX WELD ASSY ............................. 1
23 35615 SLIDE, Air Cover ................................................... 2
24 NS02-006 HEX NUT .............................................................. 2
25 35936 HOSE, Pressure Switch ......................................... 1
26 35504 TUBE, Box to Burner (1.5) .................................... 1
27 MS01-307 CLAMP .................................................................. 2

√√√√√ 28 14292 DUAL, Ignitor Module Kit (Remote flame sense) . 1
√√√√√ 28 14294 DUAL, Ignitor Module Kit (Ignitor as flame sense) 1
√√√√√ 28 59723 DUAL Module Only ............................................... 2

29 17407 ELBOW, 90° .......................................................... 2
30 35506 TUBE, Main Gas Line ............................................ 1
31 16809 FITTING ................................................................ 2
32 SC03-005 SCREW .................................................................. 2
33 NS02-006 HEX NUT .............................................................. 2
34 35860 TUBE, Heat Shrink ................................................ 1
35 35861 POWER CORD ASSY .......................................... 1
36 35957 CONDUIT, Flexible ............................................... 1
38 35950 CONDUIT, Flex ..................................................... 1
39 18102 JUNCTION BOX .................................................. 1

√√√√√ 40 TS22-003 TRANSFORMER .................................................. 1
√√√√√ 41 30628 AIRFLOW SWITCH ............................................. 1
√√√√√ 42* 38503 28 VOLT LIGHT ................................................... 2
√√√√√ 43* 22198 POWER SWITCH ................................................. 1

44* 35927 DECAL-GAS VALVE ........................................... 1

206      6-21

√ √ √ √ √ recommended parts/*not shown



NOTE: ASSEMBLE CORE DISC ASSEMBLY WITH 
7 

I 
SMOOTH AND ROUNDED EDGE OF BLADE 
TOWARD DISC SPRING GUIDE (ITEM 9). 

NOTE: DO NOT DAMAGE SEAT IN ANY WAY 



Henny Penny        Model 680

FIGURE UNITS
& ITEM PART PER

NO. NUMBER DESCRIPTION ASSY.

3-7 SOLENOID VALVE ASSEMBLY
1 17121 VALVE, SOLENOID 120V, 60 Hz 1
1 18721 VALVE, SOLENOID 208-240V, 60 Hz 1
1 18724 VALVE, SOLENOID 208-240V, 50 Hz 1

√√√√√ 2* 17120 KIT, SOLENOID VALVE REPAIR 1
3 17101 CLIP, RETAINER 1
4 17109 RETAINER, SPRING 1
5 17110 SPRING, CORE 1
6 17111 CORE, DISC ASSEMBLY 1
7 17112 GASKET, BONNET 1
8 17114 SEAT, TEFLON 1
9 17115 GUIDE, DISC SPRING 1
10 17116 SPRING, DISC 1
11 17117 RING, SPRING RETAINER 1
12 17122 SEAT, O-RING SEAL 1

√√√√√ 13 17102 PLATE, SOLENOID NAME 1
√√√√√ 14 17103 COVER, COIL HOUSING 1
√√√√√ 15 17104 WASHER, COIL 2
√√√√√ 16 17105 YOKE, COIL 1
√√√√√ 17 17106 COIL, 120V, 60 Hz 1
√√√√√ 17 18706 COIL, 208-240V, 60 Hz 1
√√√√√ 17 18726 COIL, 208-240V, 50 Hz 1
√√√√√ 18 17123 HOUSING, COIL 1
√√√√√ 19 17108 BONNET, SOLENOID 1
√√√√√ 20 17113 BODY, SOLENOID VALVE 1
√√√√√ 21 17118 ADAPTER, PIPE 1
√√√√√ 22 SC01-132 SCREW, ADAPTER 2

√√√√√ recommended parts
* not shown

206      6-23




